box 2: W202 x D19 x H6.5 (cm)

Box dimensions:double bed: box 1: W161 x D116.5 x H10 (cm)
Production dimension:double bed: W145 x D202.2 x H121.5 (cm)

Range name: Dorset

DUSK.COM

LIVING | BEDROOM | DINING

Dorset Metal Bed Frame

Double

@ )\wa\

)
&

\

1

\¥
,cv
\\
AN A
@)
4L

N

Up to 1 hour assembly time

V-1.0

Electric screwdriver prohibited

Two person assembly

Page 1/9




Important

Assembly Tip

Before you begin, it's best to identify all of the parts and fittings to build your ottoman bed
frame. We advise laying these out on the floor to check you have everything, and to
familiarise yourself with all of the parts and fittings before building.

Top Tip
We recommend that you build your new ottoman bed frame in the room you'd like it to be
located. This will help prevent any risk of damage to the frame whilst moving it.

Safety and Care

It's important to ensure children and animals are kept away from the assembly area, as there
are small components used in this bed frame which could present a choking hazard. All
plastic and wrapping materials should also be kept away from children and animals to
prevent any risk of suffocation.

Help and Support
Please contact our customer service team on 0113 519 0311 if you have any questions or
issues with your purchase.

Recycling

Please ensure that packaging is disposed of in a safe and environmentally friendly way, and
recycle where possible. Please keep your assembly instructions safe to refer back to in the
future.

Daily Maintenance

Clean with damp cloth or a low suction vacuum. Do not use abrasive chemicals.

Page 2/9




Parts

Before you begin building your ottoman bed frame, please take a moment to read

through the instructions and make sure that you have all the relevant parts listed
on the parts check list.

Parts Check List

No. Parts List Qty Box No No. Parts List Qty Box No
5 Headboard 1pc Box 1 21 Leg 3pcs Box 1
Footboard 1pc Box 1 28 Ball 4pcs Box 1
8 Side Rail 2pcs Box 2 37 Side Slat C 58 5 Box 1
ide Slat Ca cs+2pcs 0

14 | Wooden Slat | 28pcs | Box 1 P_|PETP X
17 Central Brace 1pc Box 2 38 |Centre Slat Cap | 14pcs+1pc | Box 1
18 Brace 2pcs Box 2

Page 3/9




Fittings (In Box 1)

Please check you have all the fittings listed below with your product .

i

i

B M8 22mm Bolt 3 in 1 8pcs+1pc extra

C M6 22mm Bolt 4pcs+1pc extra

[

D M6 22mm Bolt 3 in 1 6pcs+1pc extra | E M6 Nut 2pcs+1pc extra F 4mm Allen key 1pc
G 4mm Ratchet Wrench 1pc H Wrench 1pc

Page 4/9




Attach Brace to the Side Rail .

Step 2 Attach the Central Brace to the Brace.

E®

18

Page 5/9




Step 3 Attach the Leg to the Central Brace.

Oy

Step 4 Attach Side Rail to the Headboard & Footboard.

o [

Bo

>
RMK
\ @

B

A

O

8pcs

Page 6/9

@ 2)\mn)

f 5

O




Attach the Wooden Slat to the Metal Frame.

Step 5

O}
Z
Z
<
=
—
<
-
w

SO\ \

{

N\ /
VAN
MR ;
()

Page 7/9




Step 6 Attach the Balls to the Headboard & Footboard .

NN

- %‘\\y/f/

X

\ N\ N
sw ) .vV/'vy///s‘ ) m—
A\ O
)
)

)

A Interior legs intentionally do not touch the

ground. This will provide additional support
and help protect your bed from damage.

Page 8/9




Assembly is complete.

Step 7

Fully tighten all the bolts to finish the assembly.

_3‘ \ ,_T
\, 4
\
X A =

Page 9/9

100%

mm

5




